'87— S 1408
(670) APISLX8OBESAV/XATRKY baASILDBR
(APISLX8O0SAV/INATDEAE~—-1)
HE AR LZEREEKT oML & 4% EHS, NSHE BEBX HB K
Akt xE EE

1. & .
BEDT A v R4 FHF R TR, BEDEE LOAOHERELBEDIDOD b LIHIC, FEARKE
OEAICAENERDEEE—B I L ->T\wh, 198 5FKAPI S LICHKLINAXS 0,
DL OB —F—HOBECFETLLOEELbNS. BHLKRTRZIOL D 2B E LHBT~L
7 A - vEX 8 0BERETA ¥4 TOBEETR >~ ke BLRAERELELAET, X8 00RMH
TN E KRB,

O BBEENESHESE. Ib{ECeq . THEHH,

® EEOESBEFTHLHE. (vE-46°C=15ft71P)

® vy -—WREFCTHs%. (NACE TM-02-84, CAR=0%)

rE5 b, ABRTH, ChOEERTL*y I a4 VEBKNOBERELCOWTHRET .

i

2. BERE®

Table 1 ICRTHBOECeq . 4D R X 5 SR EMWICTER L. EE2 ANV 4 XL, RE1 2
5mm, RIZ1 27 5mTDH 5,

FEELAED, AnEREEELOBRAETHLERE, s» 7 v5F- 7 VETORESHRYE, 20

° N = %
OCLTOREEREMTD 5. Table 1. Chemical Composition (wt %)
: C |'Si {Mn| P S A¢ | Nb v Ti | Cu [Ceq*
. 0.060.22 |1.54] 0005 0.0005( 0.086|0.044|0.038}0.0110.80|0.34
3. BIEHRE : Mo . Cr+Mo+V . CutNi
. ) ; 1 Ceq. =C+Yp  CrtMotV , Cutli
@ HARNSRCRKLOBESRGZEHE L 6 5 15

BA, X8 00HELELAE S, SEBEORHICL) XS 00RESBLNAL, (Fig.1)
® /7 uiMlE, BEUNEH—-%T7v%a27-7:274MEKRT, vITrs<-100C, DWTT85
HBFATTE-65CEThaditsRT. (Flg.2, 38)
® NACE TM-02-840BETT, XEFREN (HIC)HRRERE LAKRE, EhxE
xRN, My v -ELBIFTH 5.

. {Transverse Direction)(1/1Size) {Transverse Direction)
S 100
= N 100
4. ﬁ = 3 &85% Shear
M i /
. — - e o L sof FATT -65°C
HECXYXBOEBEIA YA - vTrs<-100C gof
< -
Ry b vORGEENERHESL L. g Ok
(Transverse direction) £ R GOE
T <] ° o L
__sop g a0 P §88 8 [
T . S o8 < 40f
N 5 ° 5[
& 7o} ? g 20p S
S } X 80 a | & aof
= < 5
@ gof 4 _& xa0 s 10}
@ 4 T X 65 ° B
B 2 | 1] S I S
2 gl 2 b 100 80 60 -4 20 0(O)
Z — Py ’? 0 0 © 150 125-100 7550 25 0 82(F)
£ 40 " . esting lemperature Testing Temperature
3 New Conventional
Me thod Method Fig.2. Charpy Impact Test Result Fig.3. DWTT Result

Fig.l. Tensile Strength

—268—




